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Report No.: BTL-FCCP-4-2105C039

|Test Mode ‘UNII-3_TX A Mode_Ant. 1
Power Spectral Power SpEEE .
Channel FERTIEneY Density Duty Factor ety - LIy ireps LIl Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 4.46 0.16 4.62 30.00 Complies
157 5785 2.54 0.16 2.70 30.00 Complies
165 5825 2.84 0.16 3.00 30.00 Complies
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Test Mode ‘UNII-3_TX N(HT20) Mode_Ant. 1
Power Spectral Power SpEEE .
Channel FERTIEneY Density Duty Factor ety - LIy ireps LIl Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 4.35 0.09 4.44 30.00 Complies
157 5785 2.44 0.09 2.53 30.00 Complies
165 5825 2.60 0.09 2.69 30.00 Complies
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Report No.: BTL-FCCP-4-2105C039

|Test Mode ‘UNII-3_TX N(HT40) Mode_Ant. 1
Power Spectral
Power Spectral . _—
Channel FERTIEneY Density Duty Factor ety - LIy ireps LIl Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 -2.36 1.36 -1.00 30.00 Complies
159 5795 -1.26 1.36 0.10 30.00 Complies
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Test Mode ‘UNII-3_TX AC(VHT80) Mode_Ant. 1
Power Spectral
Power Spectral . .
Channel ASETE Density Duty Factor DETEis] = iy DS STl Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 -7.73 0.42 -7.31 30.00 Complies
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APPENDIX H - FREQUENCY STABILITY
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Report No.: BTL-FCCP-4-2105C039

[TestMode  [UNII-1

Voltage vs. Frequency Stability

Voltage (V) Measurement Frequency (MHZz)
Center Frequency 5180.0000
138 5180.0000
120 5179.9972
102 5179.9972
Maximum Deviation (MHz) 0.0028
Maximum Deviation (ppm) 0.5405

Temperature vs. Frequency Stability

Temperature (°C) Measurement Frequency (MHz)
Center Frequency 5180.0000
0 5179.9980
5 5179.9984
15 5179.9960
25 5179.9964
35 5179.9960
45 5179.9960
55 5179.9964
65 5179.9960
70 5179.9964
Maximum Deviation (MHZz) 0.0040
Maximum Deviation (ppm) 0.7722
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Report No.: BTL-FCCP-4-2105C039

[TestMode  [UNII-2A

Voltage vs. Frequency Stability

Voltage (V) Measurement Frequency (MHz)
Center Frequency 5260.0000
138 5259.9952
120 5259.9956
102 5259.9964
Maximum Deviation (MHz) 0.0048
Maximum Deviation (ppm) 0.9125

Temperature vs. Frequency Stability

Temperature (°C) Measurement Frequency (MHz)
Center Frequency 5260.0000
0 5259.9940
5 5259.9948
15 5259.9948
25 5259.9948
35 5259.9964
45 5259.9956
55 5259.9956
65 5259.9940
70 5259.9948
Maximum Deviation (MHZz) 0.0060
Maximum Deviation (ppm) 1.1407
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Report No.: BTL-FCCP-4-2105C039

[TestMode  |UNII-2C

Voltage vs. Frequency Stability

Voltage (V) Measurement Frequency (MHZz)
Center Frequency 5500.0000
138 5500.0036
120 5500.0028
102 5500.0020
Maximum Deviation (MHz) 0.0036
Maximum Deviation (ppm) 0.6545

Temperature vs. Frequency Stability

Temperature (°C) Measurement Frequency (MHz)
Center Frequency 5500.0000
0 5500.0016
5 5500.0016
15 5500.0016
25 5500.0016
35 5500.0012
45 5500.0012
55 5500.0012
65 5500.0012
70 5500.0014
Maximum Deviation (MHZz) 0.0016
Maximum Deviation (ppm) 0.2909
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Report No.: BTL-FCCP-4-2105C039

[TestMode  |UNII-3

Voltage vs. Frequency Stability

Voltage (V) Measurement Frequency (MHZz)

Center Frequency 5745.0000

138 5745.0008

120 5745.0012

102 5745.0020
Maximum Deviation (MHz) 0.0020
Maximum Deviation (ppm) 0.3481

Temperature vs. Frequency Stability
Temperature (°C) Measurement Frequency (MHz)

Center Frequency 5745.0000

0 5745.0016

5 5745.0024

15 5745.0024

25 5745.0020

35 5745.0020

45 5745.0024

55 5745.0024

65 5745.0020

70 5745.0016
Maximum Deviation (MHZz) 0.0024
Maximum Deviation (ppm) 0.4178

End of Test Report
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